

Bodycote Materials Testing Ltd, Teesside Laboratory, Holwick Road, Riverside Park, Middlesbrough, TS2 1QS
Tel: 01642 250336, Fax: 01642 250337

Test Certificate

PENN FABRICATION LTD
3 ARMSTRONG ROAD
WASHINGTON
DISTRICT 2
TYNE & WEAR
NE37 1LH

REF No T002184 : Issue 1
Ord No 53427
Date Tested 12/05/00
Date Reported 12/05/00

Attn: MR A.NEVE.

Item REF:H7-01738 INTERNAL MOUNTING BRACKET LOAD TEST.

Specification - PRODUCT SPECIFICATION NOT APPLICABLE

Load Test - Client Requirement			
	Position	Details	Comments
01:Failure Load	N/A	TEST 1	14.14KN FAILURE OF WOODEN CASE
02:Failure Load	N/A	TEST 2	15.25KN FAILURE OF WOODEN CASE

Certificate Comments

- (1) 1441.3KG/3178.3LB
- (2) 1554.5KG/3427.8LB

Item: Ref: Internal Mounting Bracket Four Corners braced. Eye bolts used to fly the enclosures.

Part No : H7-01738 2" x 2" x 1/8" Brace with 3/8" - 16UNF Thead fasteners.

Tested by B.R.WARD.


.....
P.L.DOWD.
TEST HOUSE MANAGER
For and on authority of
Bodycote Materials Testing Ltd